
Parts Manual
	 iZC5221 / 965879101	 iZC5223 / 965879201
	 iZ4217 / 968999703	 iZ4819 / 968999704
	 iZ4821 / 968999705	 iZ5223 VAN / 968999706
		  iZ6125 / 968999708

Please read the operator’s manual carefully and make sure you  
understand the instructions before using the machine. English



CONTENTS

NOTE:  ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CHASSIS / FRAME
iZ4217, iZ4819, iZ4821, iZ5223, iZ6125.............4
iZC5221, iZC5223...............................................6

ENGINE PLATE
iZC5223, iZ4217, iZ4819, iZ4821, iZ6125...........8
iZC5221.............................................................10
iZ5223 VAN.......................................................12

STEERING..............................................................14
IGNITION SYSTEM................................................16
PARKING BRAKE

TE MODELS......................................................18
TL MODELS......................................................20

HYDRAULIC PUMP - MOTOR...............................22
MOWER LIFT / DECK LIFT....................................24

WHEELS & TIRES..................................................26
42" CUTTING DECK...............................................28
48" CUTTING DECK...............................................30
52" CUTTING DECK...............................................32

COMBI DECK....................................................34
61" CUTTING DECK...............................................36
FUEL SYSTEM.......................................................38
SEAT.......................................................................40
DECALS..................................................................42
PROTECTION FRAME...........................................44
Accessories......................................................46

MULCH KIT.......................................................46



4 - Husqvarna

CHASSIS / FRAME

1

2

3

4
5

7

8

9 10

11

12

13

14

15
16

17

18

19

20

19

16

6

15

15

16

16

16
16

18
16

1521

19

22

iZ4217, iZ4819, iZ4821, iZ5223, iZ6125



Husqvarna - 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

539 1110981..	 	����1	���� FRAME w/DECALS
539 1115732..	 	����1	���� FOOT PLATE w/DECALS
539 9777783..	 	����3	���� PAD, ABRASIVE
539 1044114..	 	����2	���� KNOB w/STUD
539 1025025..	 	����6	���� TANK-STUD FUEL
539 1025196..	 	����2	���� BUSHING
539 1028457..	 	����8	���� SPRING, FUEL TANK
539 1041978..	 	����1	���� STRUT MOUNT
539 1041999..	 	����2	���� HCS 5/8-11 x 2
539 10476310..	 	����4	���� NUT 5/16-18, U-TYPE
539 10516911..	 	����1	���� KNOB

539 10258712..	 	����2	���� GROMMET, BUMPER
539 10694113..	 	����1	���� FOOT REST
539 11080614..	 	����1	���� STRUT, RT
539 110807	��� 1	����� STRUT, LT
539 99071715..	 	��10	���� NUT 5/16-18 HEX NYLOC
539 99069216..	 	��16	���� WASHER 5/16 STD FLT
539 97699817..	 	����2	���� ZERK, STRAIGHT ¼-28
539 99018418..	 	����6	���� NUT 5/16-18 HEX CTRLK
539 99020919..	 	��14	���� HCS 5/16-18 x 1
539 99033320..	 	����2	���� WASHER 5/8 SPLIT LOCK
539 10986721..	 	����1	���� CLAMP, DOUBLE TUBE
539 97685622..	 	����2	���� TIE, PLASTIC



6 - Husqvarna

CHASSIS / FRAME

1

2

3

4
5

7

8

9 10

11

12

13

14 15
16

17

18

19

20

19

16

6

15

15

16

16

16
16

18
16

1521

19

22

iZC5221, iZC5223

23

23

24



Husqvarna - 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

539 1110981..	 	����1	���� FRAME w/DECALS
539 1115732..	 	����1	���� FOOT PLATE w/DECALS
539 9777783..	 	����3	���� PAD, ABRASIVE
539 1044114..	 	����2	���� KNOB w/STUD
539 1025025..	 	����6	���� TANK-STUD FUEL
539 1025196..	 	����2	���� BUSHING
539 1028457..	 	����8	���� SPRING, FUEL TANK
539 1041978..	 	����1	���� STRUT MOUNT
539 1041999..	 	����2	���� HCS 5/8-11 x 2
539 10476310..	 	����4	���� NUT 5/16-18, U-TYPE
539 10516911..	 	����1	���� KNOB
539 10258712..	 	����2	���� GROMMET, BUMPER
539 10694113..	 	����1	���� FOOT REST

539 11264714..	 	����1	���� STRUT, RT
539 112646	��� 1	����� STRUT, LT
539 99071715..	 	����6	���� NUT 5/16-18 HEX NYLOC
539 99069216..	 	��15	���� WASHER 5/16 STD FLT
539 97699817..	 	����2	���� ZERK, STRAIGHT ¼-28
539 99018418..	 	����6	���� NUT 5/16-18 HEX CTRLK
539 99020919..	 	��14	���� HCS 5/16-18 x 1
539 99033320..	 	����2	���� WASHER 5/8 SPLIT LOCK
539 10986721..	 	����1	���� CLAMP, DOUBLE TUBE
539 97685622..	 	����2	���� TIE, PLASTIC
539 99058823..	 	����6	���� HCS 3/8-16 x 2
539 97697924..	 	����7	���� NUT 3/8-16 HEX NYLOC



8 - Husqvarna

ENGINE PLATE

iZC5223, iZ4217, iZ4819, iZ4821, iZ6125

15

10

7

9

14

5

8

2

3

4

13

13

15

6

13

9

9

10

9

1

11

12

15

17

16



Husqvarna - 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

539 1069591..	 	����1	���� GUARD, REAR
539 9127572..	 	����1	���� KEY, ¼ SQ x 1¼
539 1069923..	 	����1	���� PULLEY
539 112774	��� 1	����� PULLEY, iZ6125
539 1054064..	 	����1	���� CLUTCH, iZ6125
539 105804	��� 1	����� CLUTCH, iZ4217, iZ4819
539 106880	��� 1	����� CLUTCH, iZ4821, iZC5221 

iZC5223
539 1068195..	 	����1	���� TIE DOWN, CLUTCH
539 1069616..	 	����4	���� STRAP
539 1069577..	 	����2	���� SKID PLATE
539 9906698..	 	����4	���� HCS 5/16-18 x 1¾
539 9907179..	 	��22	���� NUT 5/16-18 HEX NYLOC
539 10727110..	 	����8	���� RHSNB 5/16-18 x 1
539 99112011..	 	����1	���� HCS 7/16-20 x 2½
539 99024712..	 	����1	���� WASHER 7/16 SLW
539 99020913..	 	����1	���� HCS 5/16-18 x 1 

iZ6125, iZC5223 
539 102335	��� 1	����� HCS 5/16-18 x 4 

iZ4217, iZ4819, iZ4821 
iZC5221

539 10696214..	 	����1	���� SPACER 
iZ4217, iZ4819, iZ4821 
iZC5221

539 99069215..	 	��16	���� WASHER 5/16 STD FLT
539 10136216..	 	����1	���� HOSE, DRAIN 

iZC5221, iZC5223,  
iZ4821, iZ6125

539 10136417..	 	����1	���� PLUG, OIL 
iZC5221, iZC5223,  
iZ4821, iZ6125

NOT SHOWN
539 105637	��� 1	����� HARNESS, CLUTCH 

iZ4217, iZ4819
539 104415	��� 1	����� PIGTAIL, KAWASAKI 

iZ4217, iZ4819, iZ4821 
iZC5221

539 104416	��� 1	����� PIGTAIL, KOHLER 
iZ6125, iZC5223

539 108199	��� 1	����� GASKET, EXHAUST 
iZC5221



10 - Husqvarna

ENGINE PLATE

iZC5221

15

10

7

9

14

5

8

2

3

4

13

13

15

6

13

9

9

10

9

1

11

12

15

17

16

19

18

20



Husqvarna - 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

539 1069591..	 	����1	���� GUARD, REAR
539 9127572..	 	����1	���� KEY, ¼ SQ x 1¼
539 1069923..	 	����1	���� PULLEY
539 1068804..	 	����1	���� CLUTCH
539 1068195..	 	����1	���� TIE DOWN, CLUTCH
539 1069616..	 	����4	���� STRAP
539 1069577..	 	����2	���� SKID PLATE
539 9906698..	 	����4	���� HCS 5/16-18 x 1¾
539 9907179..	 	��22	���� NUT 5/16-18 HEX NYLOC
539 10727110..	 	����8	���� RHSNB 5/16-18 x 1
539 99112011..	 	����1	���� HCS 7/16-20 x 2½
539 99024712..	 	����1	���� WASHER 7/16 SLW
539 10233513..	 	����1	���� HCS 5/16-18 x 4
539 10696214..	 	����1	���� SPACER

539 99069215..	 	��16	���� WASHER 5/16 STD FLT
539 10136216..	 	����1	���� HOSE, DRAIN
539 10136417..	 	����1	���� PLUG, OIL
539 10819918..	 	����2	���� GASKET, EXHAUST
539 11109319..	 	����1	���� BRACKET, MUFFLER
539 10589720..	 	����1	���� MUFFLER

NOT SHOWN
539 105637	��� 1	����� HARNESS, CLUTCH 

iZ4217, iZ4819
539 104415	��� 1	����� PIGTAIL, KAWASAKI 

iZ4217, iZ4819, iZ4821 
iZC5221

539 104416	��� 1	����� PIGTAIL, KOHLER 
iZ6125, iZC5223



12 - Husqvarna

ENGINE PLATE

iZ5223 VAN

7

5

2

11

12

14

15

3

12

8
11

11

6

8

11

12

1

10

9

13

4

8

17

16



Husqvarna - 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

539 1068191..	 	����1	���� TIE DOWN, CLUTCH
539 1068802..	 	����1	���� CLUTCH, 200 FT/LB
539 1069573..	 	����2	���� SKID PLATE
539 1069614..	 	����4	���� STRAP, BLACK
539 1069925..	 	����1	���� PULLEY
539 1072716..	 	��10	���� RHSNB 5/16-18 x 1
539 9127577..	 	����1	���� KEY ¼ SQ x 1¼
539 9902098..	 	��11	���� HCS 5/16-18 x 1
539 9902479..	 	����1	���� WASHER 7/16 SLW
539 99066910..	 	����4	���� HCS 5/16-18 x 1¾
539 99069211..	 	��14	���� WASHER 5/16 STD FLT

539 99071712..	 	��25	���� NUT 5/16-18 HEX NYLOC
539 11006513..	 	����1	���� HCS 7/16-20 x 2¾
539 11041814..	 	����1	���� BRACKET, MUFFLER
539 11041915..	 	����1	���� MUFFLER, VANGUARD
539 10136216..	 	����1	���� HOSE, DRAIN
539 10136417..	 	����1	���� PLUG, OIL

NOT SHOWN
539 102757	��� 1	����� CABLE, POSITIVE
539 107516	��� 1	����� PIGTAIL, KOHLER CV490S



14 - Husqvarna

STEERING

2

3

5

6

7

8

9

10

11

12

13

14

15

16

1

18

17

19

20

21

22

23

24

25

26

27

28

16

14

14

13

19

24

24

8

29

30
31

32
24

4

24

34

4

35

36



Husqvarna - 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

STEERING

539 1010801..	 	����2	���� SWITCH, INTERLOCK
539 9910732..	 	����2	���� NUT 5/16-24 HEX HD
539 1019493..	 	����2	���� E-RING ½
539 1308944..	 	����2	���� GRIP
539 1026785..	 	����2	���� PLATE, TAPPED
539 1030036..	 	����1	���� KNOB, TRACKING
539 1032647..	 	����2	���� LINKAGE
539 1047638..	 	����5	���� NUT 5/16-18, U-TYPE
539 1083949..	 	����1	���� HCS 5/16-18 x 1¾ TAPBOLT
539 10865910..	 	����1	���� CONTROL SHAFT
539 11060311..	 	����2	���� SPHERICAL ROD END, RT
539 11060412..	 	����2	���� SPHERICAL ROD END, LT
539 13193213..	 	����2	���� DAMPENER
539 11060714..	 	����4	���� BALL STUD
539 11063815..	 	����2	���� ARM, CONTROL SHAFT
539 11081116..	 	����2	���� ARM, DAMPENER
539 13162317..	 	����1	���� DRIVE LEVER, RT w/GRIP
539 13162218..	 	����1	���� DRIVE LEVER, LT w/GRIP
539 11094319..	 	����4	���� NUT 5/16-24 NYLOC
539 13051220..	 	����1	���� DRIVE CONTROL ASSM, RT 

iZC5221, iZC5223
539 130703	��� 1	����� DRIVE CONTROL ASSM, RT 

iZ4217, iZ4819, iZ4821, 
iZ5223, iZ6125

539 130513	��� 1	����� DRIVE CONTROL ASSM, LT 
iZC5221, iZC5223

539 130704	��� 1	����� DRIVE CONTROL ASSM, LT 
iZ4217, iZ4819, iZ4821, 
iZ5223, iZ6125

539 97695221..	 	����4	���� SCREW 10-24 x 5/8

539 97697922..	 	����6	���� NUT 3/8-16 HEX NYLOC
539 97699823..	 	����2	���� ZERK, STRAIGHT ¼-28
539 99018424..	 	����6	���� NUT 5/16-18 HEX CTRLK
539 99019625..	 	����1	���� NUT 5/16-18 HEX
539 99022326..	 	����6	���� NUT 5/16-24 HEX LH
539 99071727..	 	����4	���� NUT 5/16-18 HEX NYLOC
539 99073028..	 	����6	���� HCS 3/8-16 x 1¾
539 99069229..	 	����2	���� WASHER 5/16 STD FLT
539 11103930..	 	����1	���� SPRING
539 99056331..	 	����1	���� HCS 3/8-16 x 1
539 10259332..	 	����4	���� WASHER 3/8 DISK SPRING
539 97693433..	 	����4	���� HCS 5/16-18 x ¾
539 99082034..	 	����2	���� NUT ¾-16 CENTERLOCK
539 11103035..	 	����1	���� DRIVE CONTROL, RT 

iZC5221, iZC5223
539 131336	��� 1	����� DRIVE CONTROL, RT 

iZ4217, iZ4819, iZ4821, 
iZ5223, iZ6125

539 11103136..	 	����1	���� DRIVE CONTROL, LT 
iZC5221, iZC5223

539 131337	��� 1	����� DRIVE CONTROL, RT 
iZ4217, iZ4819, iZ4821, 
iZ5223, iZ6125



16 - Husqvarna

IGNITION SYSTEM

1

2

3

4

11

6

7

8

5

9

10

12

6

13

14

15

16

24

20

22

19

21

23

17

18

16

26

28

27



Husqvarna - 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

IGNITION SYSTEM

539 1109531..	 	����1	���� CONSOLE
539 1316272..	 	����1	���� SWITCH, PTO 10 AMP
539 1032753..	 	����1	���� CABLE, THROTTLE
539 9903624..	 	����4	���� SCREW ¼-20 x 5/8  SLF TAP
539 9900525..	 	����4	���� WASHER, ¼ SPLIT LOCK
539 9769776..	 	����2	���� NUT #10-24 HEX NYLOC
539 9904117..	 	����2	���� HCS #10-24 x ½
539 1075418..	 	����1	���� SWITCH, IGNITION
539 1100749..	 	����1	���� HOUR METER
539 10754410..	 	����1	���� KEY, IGNITION
539 99059811..	 	����4	���� WASHER, ¼ FLAT
539 10261712..	 	����2	���� SCREW #10-24 x 7/8 SLT HD
539 97693413..	 	����2	���� HCS 5/16-18 x ¾
539 99071714..	 	����2	���� NUT 5/16-18 HEX NYLOC
539 10275815..	 	����1	���� CABLE, NEGATIVE
539 10275916..	 	����4	���� INSULATOR, BATTERY

539 13020817..	 	����1	���� CONTROL, CHOKE
539 130207	��� 1	����� CONTROL, CHOKE 

iZ6125
539 10516918..	 	����1	���� KNOB
539 10243619..	 	����1	���� BATTERY, DRY
539 10330620..	 	����1	���� CABLE, POSITIVE
539 11379121..	 	����1	���� HARNESS
539 11081522..	 	����2	���� CLIP, WIRE
539 11379223..	 	����1	���� SWITCH, BRAKE
539 10689924..	 	����1	���� HOLD DOWN, BATTERY
539 10171425..	 	����1	���� SOLENOID 

iZC5221, iZ4217, iZ4819, 
IZ4821, iZ5223 VAN

539 97697826..	 	����4	���� NUT ¼-20 HEX NYLOC
539 99007227..	 	����2	���� HCS ¼-20 x 5/8
539 99005328..	 	����2	���� WASHER ¼ INT TOOTH



18 - Husqvarna

PARKING BRAKE

TE MODELS
iZ4217, iZ4819

1
2

6

6

7

8
12

13

14

15

18

20
4

3
19

20

21

1716

16

11
10

9

5

9

20



Husqvarna - 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

PARKING BRAKE

539 1011091..	 	����2	���� HUB
539 1011512..	 	����1	���� RING, RETAINING EXT 7/8
539 9906373..	 	����1	���� HCS 3/8-16 x 2½
539 9906134..	 	����1	���� NUT 3/8-16 WHIZLK
539 9905805..	 	����2	���� HCS ¼-20 x ¾
539 1027976..	 	����2	���� BEARING, FLANGED
539 1050297..	 	����1	���� BRACKET
539 1050368..	 	����1	���� GRIP, PARK BRAKE
539 9905639..	 	����4	���� HCS 3/8-16 x 1
539 99036510..	 	����2	���� PIN, COTTER 1/8 x ¾

539 99015511..	 	����1	���� NUT 3/8-24 HEX NYLOC GR2
539 10861612..	 	����1	���� BRAKE LEVER
539 10861913..	 	����1	���� BUSHING
539 10862114..	 	����1	���� BRAKE CROSS SHAFT
539 10863715..	 	����1	���� LINKAGE
539 97770316..	 	����2	���� PIN, CLEVIS 3/8 x 11/8
539 97746517..	 	����2	���� YOKE 3/8-24
539 92378718..	 	����1	���� BUSHING
539 97697819..	 	����2	���� NUT ¼-20 HEX NYLOC
539 97697920..	 	����5	���� NUT 3/8-16 HEX NYLOC



20 - Husqvarna

TL MODELS
iZC5221, iZC5223,  iZ4821, iZ5223 VAN,  iZ6125

PARKING BRAKE

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20
21

22
23

24

25

26

27

1

17

18

18

16

18

18

19

24



Husqvarna - 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

PARKING BRAKE

539 1027971..	 	����2	���� BEARING, FLANGED
539 1069692..	 	����1	���� CROSS, SHAFT BRAKE
539 1086163..	 	����1	���� LEVER, BRAKE
539 1050364..	 	����1	���� GRIP, PARK BRAKE
539 1086195..	 	����1	���� BUSHING
539 1330476..	 	����2	���� CALIPER
539 1139457..	 	����2	���� HUB
539 1139488..	 	����2	���� PLATE, BRAKE
539 1139519..	 	����4	���� SCREW, 3/8-16 x 2½, SKT
539 11395410..	 	����1	���� LINKAGE, BRAKE
539 10873211..	 	����2	���� NUT 3/8-24, JAM
539 11395012..	 	����1	���� L BRACKET
539 11395213..	 	����1	���� SPRING
539 11395514..	 	����1	���� LINKAGE, REAR BRAKE

539 99028915..	 	����1	���� NUT 3/8-24 CENTERLOCK
539 20028216..	 	����2	���� NUT 3/8-16 THIN NYLOC
539 99003717..	 	����3	���� PIN COTTER, 3/32 x ¾
539 99012218..	 	����7	���� WASHER 3/8 SAE FLT
539 99056319..	 	����6	���� HCS 3/8-16 x 1
539 10115120..	 	����1	���� RING, RETAINING EXT 7/8
539 11480321..	 	����1	���� BRACKET
539 92378722..	 	����1	���� BUSHING
539 97697823..	 	����2	���� NUT ¼-20 HEX NYLOC
539 97697924..	 	����5	���� NUT 3/8-16 HEX NYLOC
539 99058025..	 	����2	���� HCS ¼-20 x ¾
539 99061326..	 	����1	���� NUT 3/8-16 WHIZLK
539 99063727..	 	����1	���� HCS 3/8-16 x 2½



22 - Husqvarna

HYDRAULIC PUMP - MOTOR

2
3

11

17

35

8

19

20

34 38

41

42

41

25

24

37

46

48

5

33

33

21
31

30

9

23

32

1

4

10

2226

36

39

40
44

45

15

13

5

15

9

12

6

14

27
28

29

16

50

49

47
44

39

46

37

48

37

43

18

33
33

33

7

32



Husqvarna - 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

HYDRAULIC PUMP - MOTOR

539 1011651..	 	����1	���� FILTER HEAD
539 1011762..	 	����2	���� PULLEY
539 1011773..	 	����2	���� KEY, 5MM SQ x 30MM
539 1012024..	 	����1	���� CAP, HYDRO RESERVOIR
539 1012375..	 	����4	���� FITTING, F6400-8-8-0
539 1012386..	 	����1	���� FITTING, F6801-6-6-0
539 9769347..	 	����2	���� HCS 5/16-18 x ¾
539 1146628..	 	����1	���� SHIELD, DUST ½ ID
539 1023969..	 	����4	���� STRAIGHT FITTING
539 10260610..	 	����1	���� FILTER ELEMENT
539 10271711..	 	����4	���� SCREW 5/16-18 x 5/8
539 13230912..	 	����1	���� HYDRAULIC LINE
539 13231013..	 	����1	���� HYDRAULIC LINE
539 13231114..	 	����1	���� HYDRAULIC LINE
539 13231215..	 	����1	���� HYDRAULIC LINE
539 99071716..	 	����4	���� NUT 5/16-18 HEX NYLOC
539 10325617..	 	����1	���� SPRING, EXTENSION
539 13020518..	 	����1	���� BEARING, PIVOT
539 10134119..	 	����1	���� HCS 3/8-16 x 3
539 13039220..	 	����1	���� ARM, IDLER
539 13231321..	 	����1	���� HOSE
539 10502422..	 	����1	���� TANK, OIL
539 10516823..	 	����1	���� CAP
510 20140124..	 	����1	���� BELT, PUMP
539 11189725..	 	����1	���� WASHER 3/8 SPECIAL
539 10693326..	 	����1	���� BRACKET, OIL FILTER
539 11081327..	 	����4	���� RETAINER, U TYPE

539 11081428..	 	����1	���� MOUNT, TANK
539 11081529..	 	����1	���� CLIP, WIRE
539 13231530..	 	����1	���� T ASSEMBLY
539 13231431..	 	����1	���� T ASSEMBLY
539 13214432..	 	����2	���� PUMP, 10CC w/RTN’S
539 11378233..	 	����5	���� FITTING, HYDRAULIC
539 97668834..	 	����1	���� PULLEY, IDLER
539 97669535..	 	����1	���� BUSHING, FLANGE IDLER
539 97697836..	 	����4	���� NUT ¼-20 HEX NYLOC
539 97697937..	 	����5	���� NUT 3/8-16 HEX NYLOC
539 99065538..	 	����1	���� HCS 3/8-16 x 1½
539 99005239..	 	����6	���� WASHER, ¼ SPLIT LOCK
539 99007240..	 	����2	���� HCS ¼-20 x 5/8
539 99051741..	 	����2	���� WASHER 3/8 FLAT STD
539 99054642..	 	����5	���� NUT 3/8-16 CENTERLOCK
539 99012243..	 	����1	���� WASHER 3/8 SAE FLT
539 99058044..	 	����8	���� HCS ¼-20 x ¾
539 99058245..	 	����4	���� HCS 3/8-16 x 1 WHIZLK
539 99058846..	 	����2	���� HCS 3/8-16 x 2
539 99059847..	 	����8	���� WASHER ¼
539 99061348..	 	����2	���� NUT 3/8-16 WHIZLK
539 11082349..	 	����2	���� WHEEL MOTOR 

iZC5221, iZC5223,  iZ4821, 
iZ5223 VAN,  iZ6125

539 103527	��� 2	����� WHEEL MOTOR 
iZ4217, iZ4819



24 - Husqvarna

MOWER LIFT / DECK LIFT

1

3

4
5

6

7

8

9

10

11

12

13

14

15
16

17

18

19

20

22

23

24

25

26
27

28

29

30

31

32

15

1

8

2

9

21

33

36

15

35

34



Husqvarna - 25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

MOWER LIFT / DECK LIFT

539 1012321..	 	����2	���� BUSHING
539 1014742..	 	����2	���� ZERK
539 1017213..	 	����8	���� HCS 5/16-18 x 2¾
539 1018024..	 	����1	���� E-RING 7/8
539 1025265..	 	����1	���� PIN LIFT ½ x 2 w/RINGS
539 1025656..	 	����2	���� LINKAGE
539 1026127..	 	����1	���� HCS 3/8-16 x 2¾
539 1045308..	 	����2	���� SPACER
539 1048089..	 	����8	���� BLOCK, PILLOW
539 10505910..	 	����1	���� LANYARD
539 10995511..	 	����1	���� SHAFT, REAR LIFT
539 10995612..	 	����1	���� SHAFT, FRONT LIFT
539 11080313..	 	����1	���� PLATE, ADJUSTMENT
539 11080814..	 	����2	���� CROSS LINK
539 97697915..	 	����7	���� NUT 3/8-16 HEX NYLOC
539 97698916..	 	����1	���� PIN, HAIR .120 x 2½
539 99036517..	 	����5	���� PIN, COTTER 1/8 x ¾
539 99058018..	 	����2	���� HCS ¼-20 x ¾
539 99065419..	 	����4	���� PIN, COTTER, 5/32 x 1¼

539 11289920..	 	����4	���� NUT 5/16-18 HEX NYLOC
539 99104321..	 	����4	���� BUSHING
539 10105022..	 	����1	���� GRIP, VINYL
539 10105823..	 	����1	���� SPRING, COMPRESSION
539 10251524..	 	����1	���� GRIP, LIFT LEVER
539 10353325..	 	����1	���� L PIN, ½ x 6.69
539 10353426..	 	����1	���� PIN MOUNT
539 10653227..	 	����1	���� PIN, GROOVED 3/16 x 1¼
539 99076128..	 	����2	���� NUT ¼-20 CENTERLOCK
539 10480729..	 	����4	���� REINFORCED BAR
539 99063730..	 	����1	���� HCS 3/8-16 x 2½
539 10996131..	 	����1	���� LIFT LEVER
539 97770332..	 	����2	���� PIN, CLEVIS 3/8 x 11/8

FOOT ASSIST - NOT ON ALL MODELS
539 105184 33..	 	���1 	��� TIGHTING PLATE
539 105181 34..	 	���1 	��� LIFT PEDAL
539 105187 35..	 	���1 	��� ANTI-SKID PAD
539 990655 36..	 	���3 	��� HCS 3/8-16 x 1½



26 - Husqvarna

WHEELS & TIRES

1

2

3

4

6

7

8

9

11

12

13

14

15

23

18

19

5

30

17

24

27

10

20

22

26

16

25

10

21

718

29

28



Husqvarna - 27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

539 1069861..	 	����2	���� CASTER ARM
539 108331	��� 2	����� CASTER ARM 

iZ6125
539 1045712..	 	����2	���� CASTER YOKE
539 1045723..	 	����2	���� TIRE ASSM
539 1045734..	 	����2	���� RIM
539 9902975..	 	����2	���� COTTER PIN
539 1001436..	 	����8	���� HCS 7/16-14 x 1
539 1013317..	 	��18	���� NUT ½-13 HEX NYLOC
539 1014748..	 	����2	���� ZERK
539 1025359..	 	����2	���� CAP, GREASE
539 10254310..	 	����4	���� BEARING, TAPERED
539 10285111..	 	����2	���� SEAL
539 10285212..	 	����2	���� NUT 1-14 JAM SPEC
539 10285513..	 	����2	���� HCS ½-13 x 7½
539 10285614..	 	����2	���� SPACER
539 10288915..	 	����2	���� PIN, COTTER, 1/8 x 2
539 97699716..	 	����2	���� ZERK
539 91656117..	 	����2	���� BUSHING, 1"
539 91223418..	 	����4	���� VALVE STEM
539 99083919..	 	����8	���� NUT 7/16-14 HEX CTRLK GR A
539 10248520..	 	����4	���� BEARING, ROLLER 2½
539 10248421..	 	����4	���� BEARING, FLANGED

WHEELS & TIRES

539 10117322..	 	����8	���� LUG NUT
539 99025423..	 	����8	���� LOCKWASHER ½
539 10133224..	 	����8	���� HCS ½-13 x 2¾
539 10698925..	 	����2	���� MOTOR STANDOFF
539 99062226..	 	����8	���� HCS ½-13 x 1¼
539 11259227..	 	����2	���� TIRE ASSEMBLY 

iZ4821, iZ5223 VAN, iZC5223, 
iZC5221

539 108614	��� 2	����� TIRE ASSEMBLY 
iZ4217, iZ4819

539 108881	��� 2	����� TIRE ASSEMBLY 
iZ6125

539 11259928..	 	����2	���� TIRE 
iZ4821, iZ5223 VAN, iZC5223, 
iZC5221

539 107432	��� 2	����� TIRE 
iZ4217, iZ4819, 

510 25300129..	 	����2	���� RIM 
MODELS  iZ4821,  
iZ5223VAN, i5223

539 109344	��� 2	����� RIM 
iZ4217, iZ4819

539 105487	��� 2	����� RIM 
iZ6125

539 99025830..	 	����8	���� NUT ½-13 HEX



28 - Husqvarna

42" CUTTING DECK

TORQUE TO  
90 FT/LBS

1

35

23
22

8

2

45

46 17

20

6

41

10

26

33

39

47

44

25

4

6

13

19

30

28

34

29

27

12
21

40

24

38

23

32

18

62

5

6

50
5241

56

18

24

12

3

2

16

43

53

51
55

49

37

7
5

31

9

59

57

14

58

58

15

15

54

48

42

36

11

6



Husqvarna - 29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

539 1113751..	 	����1	���� DECK w/DECALS
539 1032572..	 	����2	���� PULLEY, IDLER
539 1032583..	 	����1	���� PULLEY, IDLER (TALL)
539 9902584..	 	����2	���� NUT ½-13
539 9906135..	 	����2	���� NUT 3/8-16 WHIZLK
539 9769796..	 	����4	���� NUT 3/8-16 HEX NYLOC
539 9769417..	 	����1	���� HCS 3/8-16 x 1¼
539 1032568..	 	����1	���� SPRING, EXTENSION
539 1313839..	 	����3	���� SPINDLE ASSEMBLY
539 11214110..	 	����3	���� PULLEY
539 99062711..	 	��12	���� HCS 5/16-18 x 1¼
539 99071712..	 	��16	���� NUT 5/16-18 HEX NYLOC
539 13065313..	 	����3	���� NUT ¾-16 FLANGE
510 20110114..	 	����1	���� BELT, DECK
539 10966015..	 	����4	���� DRAW LATCH
522 02340116..	 	����3	���� WASHER 3/8 THICK
539 10329517..	 	����2	���� BUSHING, IDLER
539 10134118..	 	����3	���� HCS 3/8-16 x 3
539 99033319..	 	����3	���� WASHER 5/8 SPLIT LOCK
539 10329920..	 	����3	���� HCS 5/8-18 x 1¼
539 10761021..	 	����2	���� WHEEL, GAUGE
539 10836622..	 	����2	���� HCS ½-13 x 4
539 10955423..	 	����2	���� WASHER ½ SPRING
539 10133124..	 	��10	���� NUT ½-13 HEX NYLOC
539 10968125..	 	����3	���� BLADE 145/8
539 13077826..	 	����1	���� CHUTE, DISCHARGE
539 99083927..	 	����4	���� NUT 7/16-14 HEX CTRLK GR A
539 99069228..	 	����4	���� WASHER 5/16 STD FLT
539 13181329..	 	����1	���� PIN, CLEVIS
539 99036530..	 	����1	���� PIN, COTTER 1/8 x ¾

539 10330331..	 	����2	���� PAD
539 10966332..	 	����1	���� BELT SHIELD ASSM RT
539 10966433..	 	����1	���� BELT SHIELD ASSM LT
539 11156034..	 	����1	���� DECAL, TUNNEL
539 11922735..	 	����2	���� EYE BOLT
539 11469836..	 	����2	���� EYE BOLT ½-13
539 11440437..	 	����4	���� SPACER
505 25650138..	 	����4	���� SWIVEL
539 13092539..	 	����1	���� REINFORCEMENT, BRKT
539 10807340..	 	����4	���� HCS 7/16-14 x 1¾
510 25450141..	 	����3	���� SHIELD, DUST
539 11555042..	 	����4	���� WASHER
539 11189743..	 	����7	���� WASHER 3/8 SPECIAL
539 10845044..	 	����3	���� DUST CAP, TOP
539 10047245..	 	����2	���� RHSNB 5/16-18 x 1¼
539 10293346..	 	����2	���� RHSNB 5/16-18 x 1½
539 13092347..	 	����1	���� BRACKET, CHUTE
539 13039148..	 	����1	���� ARM, IDLER w/BEARINGS
539 13023549..	 	����1	���� RHSNB 3/8-16 x 2¾
539 10704250..	 	����1	���� HCS 3/8-16 x 1½ GR8
539 10933251..	 	����1	���� Nut 3/8-16 Hex Jam
539 13024252..	 	����1	���� BUSHING, IDLER
539 99012253..	 	����1	���� WASHER 3/8 SAE FLT
539 11482354..	 	����1	���� CAP, VINYL
510 20630155..	 	����1	���� BEARING, PIVOT
539 99051756..	 	����1	���� WASHER 3/8 FLAT STD
539 10844957..	 	����1	���� DUST CAP, BOTTOM
539 10875458..	 	����2	���� SEAL, SHAFT
539 97732659..	 	����1	���� GREASE POPPET

42" CUTTING DECK



30 - Husqvarna

48" CUTTING DECK

11

3

28

40

41

1

54

6
38

10

7

13

24

29

31 26

45

35

51

57

58

59

2

36

22

6

23

12

1439

35

30

34
47

34

9

37

56

36

32

25

60

53

6

5
55

52
50

3

6

49

4

46
814

8

14

44

43

17

33

19

18

4

10

48

58

17

16
TORQUE TO 90 FT/LBS

21

42



Husqvarna - 31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

48" CUTTING DECK

539 1113761..	 	����1	���� DECK w/DECALS
539 1032952..	 	����2	���� BUSHING, IDLER
539 1013413..	 	����3	���� HCS 3/8-16 x 3
539 1032574..	 	����2	���� PULLEY, IDLER
539 1032585..	 	����1	���� PULLEY, IDLER (TALL)
539 9769796..	 	����5	���� NUT 3/8-16 HEX NYLOC
522 0234017..	 	����1	���� WASHER 3/8 THICK
539 9906928..	 	����4	���� WASHER 5/16 STD FLT
539 9769419..	 	����1	���� HCS 3/8-16 x 1¼
539 99061310..	 	����2	���� NUT 3/8-16 WHIZLK
539 10325611..	 	����1	���� SPRING, EXTENSION
539 13138312..	 	����3	���� SPINDLE ASSEMBLY
539 99062713..	 	��12	���� HCS 5/16-18 x 1¼
539 99071714..	 	��16	���� NUT 5/16-18 HEX NYLOC
539 10034015..	 	����3	���� BLADE, 16¼
539 10329916..	 	����3	���� HCS 5/8-18 x 1¼
539 99033317..	 	����3	���� WASHER 5/8 SPLIT LOCK
539 11214118..	 	����3	���� PULLEY
539 13065319..	 	����3	���� NUT ¾-16 FLANGE
539 11212020..	 	����3	���� HCS 7/16-20 x 1½ GR8
539 11194921..	 	����1	���� BELT, DECK
539 99083922..	 	����4	���� NUT 7/16-14 HEX CTRLK GR A
539 99036523..	 	����1	���� PIN, COTTER 1/8 x ¾
539 10330324..	 	����2	���� PAD
539 10868625..	 	����1	���� BELT SHIELD ASSM RT
539 10868726..	 	����1	���� BELT SHIELD ASSM LT
539 11181227..	 	����1	���� DECAL, TUNNEL RAM
505 25650128..	 	����4	���� SWIVEL
539 11440429..	 	����4	���� SPACER
539 11922730..	 	����2	���� EYE BOLT

539 11469831..	 	����2	���� EYE BOLT ½-13
539 10955432..	 	����4	���� WASHER ½ SPRING
539 10807333..	 	����4	���� HCS 7/16-14 x 1¾
539 10133134..	 	��11	���� NUT ½-13 HEX NYLOC
539 11555035..	 	����4	���� WASHER
510 25450136..	 	����3	���� SHIELD, DUST
539 10845037..	 	����3	���� DUST CAP, TOP
539 11189738..	 	����3	���� WASHER 3/8 SPECIAL
539 10761039..	 	����3	���� WHEEL, GAUGE
539 10836640..	 	����3	���� HCS ½-13 x 4
539 99025841..	 	����3	���� NUT ½-13
539 13077842..	 	����1	���� CHUTE, DISCHARGE
539 13092343..	 	����1	���� BRACKET, CHUTE
539 13092544..	 	����1	���� REINFORCEMENT, BRKT
539 13181345..	 	����1	���� PIN, CLEVIS
539 10293346..	 	����2	���� RHSNB 5/16-18 x 1½
539 10047247..	 	����2	���� RHSNB 5/16-18 x 1¼
539 13039148..	 	����1	���� ARM, IDLER w/BEARINGS
539 13023549..	 	����1	���� RHSNB 3/8-16 x 2¾
539 10704250..	 	����1	���� HCS 3/8-16 x 1½ GR8
539 10933251..	 	����1	���� Nut 3/8-16 Hex Jam
539 13024252..	 	����1	���� BUSHING, IDLER
539 99012253..	 	����1	���� WASHER 3/8 SAE FLT
539 11482354..	 	����1	���� CAP, VINYL
510 20630155..	 	����1	���� BEARING, PIVOT
539 99051756..	 	����2	���� WASHER 3/8 FLAT STD
539 10844957..	 	����3	���� DUST CAP, BOTTOM
539 10875458..	 	����2	���� SEAL, SHAFTL
539 97732659..	 	����1	���� GREASE POPPET
539 10966060..	 	����4	���� DRAW LATCH



32 - Husqvarna

52" CUTTING DECK

49

47

25

28

30

12

31

50

36

29

1

26

11

4

6

5

2

23
32

7

33

17

15

10

16

9

3

13

19

21

2022

18

37

14

8

24

34

34

11

27

45

42

38

41

44

39

46

24

12

33

14

50

48

22

14

4
53

4

53

54

54

55

57

56 58
52

51
25

43

24

40



Husqvarna - 33

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

52" CUTTING DECK

539 1113771..	 	����1	���� DECK w/DECALS
539 1313832..	 	����3	���� SPINDLE
539 9906273..	 	��12	���� HCS 5/16-18 x 1¼
539 9907174..	 	��12	���� NUT 5/16-18 HEX NYLOC
539 1003415..	 	����3	���� BLADE, 18"
539 9903336..	 	����3	���� WASHER 5/8 SPLIT LOCK
539 1032997..	 	����3	���� HCS 5/8-18 x 1¼
539 1121248..	 	����3	���� PULLEY
539 1032959..	 	����2	���� BUSHING, IDLER
539 10330310..	 	����2	���� PAD
539 10343311..	 	����1	���� HCS ½-13 x 3¼
539 10325712..	 	����1	���� PULLEY, IDLER
521 96660113..	 	����1	���� PULLEY, IDLER (WIDE)
539 97697914..	 	����3	���� NUT 3/8-16 HEX NYLOC
539 99083915..	 	����4	���� NUT 7/16-14 HEX CTRLK GR A
539 13069016..	 	����1	���� SPRING
539 10965217..	 	����1	���� BELT SHIELD ASSM RT
539 109653	��� 1	����� BELT SHIELD ASSM LT
539 11156118..	 	����1	���� DECAL, TUNNELRAM
539 11440419..	 	����4	���� SPACER
539 11922720..	 	����4	���� EYEBOLT
505 25650121..	 	����4	���� SWIVEL
539 10955422..	 	��10	���� WASHER ½ SPRING
539 10807323..	 	����4	���� HCS 7/16-14 x 1¾
539 10133124..	 	��11	���� NUT ½-13 HEX NYLOC
510 25450125..	 	����3	���� SHIELD, DUST
539 11555026..	 	����4	���� WASHER
539 11498227..	 	����1	���� GUIDE, BELT
539 10845028..	 	����3	���� DUST CAP, TOP
539 10761029..	 	����6	���� WHEEL, GAUGE
539 10836630..	 	����6	���� HHB ½-13 x 4

539 99025831..	 	����6	���� NUT ½-13 HEX
539 97694132..	 	����1	���� HCS 3/8-16 x 1¼
539 99061333..	 	����3	���� NUT 3/8-16 HEX WHIZLK
539 10875434..	 	����2	���� SEAL, SHAFT
539 10844935..	 	����3	���� DUST CAP, BOTTOM
539 97732636..	 	����1	���� GREASE POPPET
539 10147437..	 	����1	���� ZERK
510 20630138..	 	����1	���� BEARING, PIVOT
539 13039139..	 	����1	���� ARM, IDLER w/BEARINGS
539 13023540..	 	����1	���� RHSNB 3/8-16 x 2¾
539 10704241..	 	����1	���� HCS 3/8-16 x 1½ GR8
539 10933242..	 	����1	���� Nut 3/8-16 Hex Jam
539 10224343..	 	����1	���� WASHER, SUPPORT
539 13024244..	 	����1	���� BUSHING, IDLER
539 11552845..	 	����1	���� WASHER ½ BELLEVILLE
510 20120146..	 	����1	���� BELT, DECK
539 11482347..	 	����1	���� CAP, VINYL
539 10966048..	 	����4	���� DRAW LATCH
539 13065349..	 	����3	���� NUT ¾-16 FLANGE
522 02340150..	 	����1	���� WASHER 3/8 THICK
539 13077951..	 	����1	���� CHUTE, DISCHARGE
539 99036552..	 	����1	���� PIN, COTTER 1/8 x ¾
539 99069253..	 	����4	���� WASHER 5/16 STD FLT
539 10047254..	 	����2	���� RHSNB 5/16-18 x 1¼
539 10293355..	 	����2	���� RHSNB 5/16-18 x 1½
539 13092356..	 	����1	���� BRACKET, CHUTE
539 13092557..	 	����1	���� REINFORCEMENT, BRKT
539 13181358..	 	����1	���� PIN, CLEVIS



34 - Husqvarna

1

2

3

4

5

7

9

10

11

12

13

14

15
16

17

18

19

20

21

6

22

2324

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53
54

56

57
58

59

60

61

62

63

64

65

66

6769

70

71

51

41

45

45

42

55

23

38

44

45

47

8
18

31
49

47

22
22

41

41

COMBI DECK

52" CUTTING DECK

72

73

74

75

76



Husqvarna - 35

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

 539 1330551..	 	���1	���� DECK w/ DECALS
 544 1662012..	 	���1	���� PLUG, MULCH
539 1125083..	 	����1	���� BELT SHIELD, LT
539 1125094..	 	����1	���� BELT SHIELD, RT
539 1126205..	 	����1	���� DECAL, BELT ROUTING
544 1854016..	 	����1	���� ROLLER
535 4289017..	 	����3	���� HOUSING, BEARING
738 2205198..	 	����6	���� BEARING
539 1327789..	 	����3	���� BUSHING, BLADE
535 42870210..	 	����3	���� AXLE
535 42880111..	 	����3	���� SPACER
539 11555012..	 	����3	���� WASHER ½
539 13247913..	 	����3	���� HCS, M12 x 1.75 x 60, GR8.8
539 99020814..	 	��12	���� RHSNB 5/16-18 x 1
539 13248015..	 	����3	���� HCS, M12 x 1.75 x 50, GR8.8
506 79230216..	 	����3	���� WASHER
544 17570117..	 	����3	���� BLADE
506 53350118..	 	����6	���� KEY
539 11260919..	 	����3	���� RETAINER, KEY
506 91620320..	 	����3	���� NUT, BLIND RIVET
544 24530121..	 	����1	���� LABEL
510 25450122..	 	����3	���� SHIELD, DUST
539 10133123..	 	��12	���� NUT ½ NYLOC
539 99055024..	 	����4	���� WASHER ½
539 11248425..	 	����4	���� SPRING WASHER ½
539 11250626..	 	����3	���� PULLEY, 52
505 25650127..	 	����4	���� SWIVEL
539 11440428..	 	����4	���� SPACER
539 11922729..	 	����4	���� EYEBOLT
539 11334330..	 	����1	���� BELT, DECK
539 10574331..	 	����2	���� DECAL, NO STEP
539 10574432..	 	����2	���� DECAL, DNGR, BELT DRIVE
539 10325633..	 	����1	���� SPRING
539 10955434..	 	����4	���� WASHER ½
539 10761035..	 	����4	���� WHEEL, GAUGE
539 10836636..	 	����4	���� HCS ½-13 x 4
539 10807337..	 	����4	���� HCS 7/16-14 x 1¾
539 99083938..	 	����5	���� NUT 7/16-14 CTRLK, GR A
539 10650439..	 	����1	���� WASHER, HEAVY

539 11552840..	 	����1	���� WASHER ½ BELLEVILLE
522 02340141..	 	����3	���� WASHER ½ THICK
539 10329542..	 	����2	���� IDLER BUSHING
539 10325743..	 	����1	���� IDLER PULLEY
539 10261244..	 	����2	���� HCS, 3/8-16 x 2¾
539 97697945..	 	����4	���� NUT 3/8-16 NYLOC
539 10325846..	 	����1	���� PULLEY, IDLER (TALL)
539 99051747..	 	����3	���� WASHER, 3/8
539 11289948..	 	��14	���� NUT, 5/16 -18, NYLOC
539 99036249..	 	����4	���� SCREW ¼-20 x 5/8  SLF TAP
539 99058850..	 	����1	���� HCS 3/8 -16 x 2
539 99061351..	 	����2	���� NUT 3/8-16 WHIZLK
539 20028252..	 	����1	���� NUT 3/8-16 JAM, NYLOC
539 13249453..	 	����3	���� HCS, M8 x 1.25 x 50, GR8.8
539 99018854..	 	����3	���� WASHER 5/16 SAE
539 91301055..	 	����2	���� DECAL, CPSC
539 13247056..	 	����1	���� HCS 7/16-14 x 7
539 99025857..	 	����4	���� NUT ½-13
539 10261958..	 	����2	���� PIVOT PIN
539 99020959..	 	����2	���� HCS 5/16-18 x 1
539 12709960..	 	����3	���� WASHER, 1.06
539 10844961..	 	����3	���� DUST CAP, BOTTOM
539 13039162..	 	����1	���� ARM, IDLER w/ BEARINGS
539 10325763..	 	����1	���� IDLER PULLEY
539 12810164..	 	����1	���� BOLT 3/8-16 x 2½
539 10704265..	 	����1	���� HCS 3/8-16 x 1½ GR8
539 10933266..	 	����1	���� NUT 3/8 -16 JAM
539 13024267..	 	����1	���� BUSHING, IDLER
539 99012268..	 	����1	���� WASHER 3/8 SAE
539 10261269..	 	����1	���� HCS, 3/8-16 x 2¾
539 11482370..	 	����1	���� CAP, VINYL
539 13020571..	 	����1	���� PIVOT, BEARING
539 13246372..	 	����1	���� GUARD, DEBRIS, RT
539 13246173..	 	����1	���� GUARD, DEBRIS, LT
539 13246674..	 	����1	���� GUARD, RUBBER
539 13246575..	 	����1	���� STRAP, GUARD
539 10814776..	 	��10	���� NUT ¼- 20 KNURLED INST
539 10763177..	 	��10	���� SCREW, THDROLL ¼ -20 x 5/8

52" CUTTING DECK



36 - Husqvarna

61" CUTTING DECK

38

47

37

30

10

6

27

35

5

1

29

8

18

3

2

13

28

32

4

33

19

15

7

16

9

17

11

25

23

26

20

36

14

34

24
21

45

13

42

48

43

12

40

39

46

31

22

51

50

49
44

7

6

13

Torque to  
90 ft/lbs

62

39

40

56

11

34

54

7

13

53

52

55

54

41

61

59

57

58

58

60



Husqvarna - 37

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

61" CUTTING DECK

539 1113781..	 	����1	���� DECK w/DECALS
539 1017332..	 	����3	���� BLADE, 21"
539 9903333..	 	����3	���� WASHER 5/8 SLW
539 1032994..	 	����3	���� HCS 5/8-18 x 1¼
539 1076105..	 	����6	���� WHEEL, GAUGE
539 1095546..	 	��10	���� WASHER ½ FLAT
539 1013317..	 	��15	���� NUT ½-13 NYLOC
539 1033038..	 	����2	���� PAD, PAINTED
539 1013419..	 	����2	���� HCS 3/8-16 x 3
539 10329510..	 	����2	���� BUSHING, IDLER
539 10325711..	 	����2	���� PULLEY, IDLER
521 96660112..	 	����1	���� PULLEY, IDLER (WIDE)
539 97697913..	 	����4	���� NUT 3/8-16 HEX NYLOC
539 13138314..	 	����3	���� HOUSING ASSM
539 11212515..	 	����3	���� PULLEY
539 13077916..	 	����1	���� CHUTE, DISCHARGE
539 99083917..	 	����4	���� NUT 7/16-14 HEX CTRLK GR A
539 13069018..	 	����1	���� SPRING
539 99062719..	 	��12	���� HCS 5/16-18 x 1¼
539 99071720..	 	��16	���� NUT 5/16-18 HEX NYLOC
539 990692 21..	 	���4 	��� WASHER 5/16 STD FLT
539 131813 22..	 	���1 	��� PIN, CHUTE PIVOT
539 99036523..	 	����1	���� COTTER PIN 1/8 x ¾ 
510 20210124..	 	����1	���� BELT SHIELD ASSM RT
510 202201	��� 1	����� BELT SHIELD ASSM LT
539 11555025..	 	����4	���� WASHER ½ STD FLT
539 11156126..	 	����1	���� DECAL, TUNNELRAM
539 11922727..	 	����4	���� EYEBOLT
539 11440428..	 	����4	���� SPACER
505 25650129..	 	����4	���� SWIVEL
539 10807330..	 	����4	���� HCS 7/16-14 x 1¾
539 10836631..	 	����6	���� HHB ½-13 x 4

539 99025832..	 	����6	���� NUT ½-13 HEX
539 97694133..	 	����1	���� HCS 3/8-16 x 1¼
539 99061334..	 	����2	���� NUT 3/8-16 HEX WHIZLK
539 100472 35..	 	���2 	��� RHSNB 5/16-18 x 1¼
539 102933 36..	 	���2 	��� RHSNB 5/16-18 x 1½
539 130923 37..	 	���1 	��� PIVOT BRACKET, CHUTE
539 130925 38..	 	���1 	��� REINFORCEMENT 
510 25450139..	 	����3	���� SHIELD, DUST
522 02340140..	 	����4	���� WASHER 3/8 SPECIAL
539 13039141..	 	����1	���� ARM, IDLER w/ BEARINGS
539 13065342..	 	����3	���� NUT ¾-16 FLANGE
522 62980143..	 	����1	���� GUIDE, BELT
539 99055044..	 	����4	���� WASHER ½ STD FLT
539 99054845..	 	����2	���� HCS ¼-20 x 1
539 10873546..	 	����2	���� NUT ¼-20 HEX FLANGE
539 10224347..	 	����1	���� WASHER, SUPPORT
539 13023548..	 	����1	���� RHSNB 3/8-16 x 2¾
539 10704249..	 	����1	���� HCS 3/8-16 x 1½ GR 8
539 10933250..	 	����1	���� Nut 3/8-16 Hex Jam
539 13024251..	 	����1	���� BUSHING, IDLER
539 10343352..	 	����1	���� HCS ½-13 x 3¼
539 11482353..	 	����1	���� CAP, VINYL
510 20630154..	 	����1	���� BEARING, PIVOT
539 11552855..	 	����1	���� WASHER, ½ BELLEVILLE
539 11498156..	 	����1	���� GUIDE, BELT
539 10147457..	 	����3	���� ZERK
539 10875458..	 	����2	���� SEAL, SHAFT
539 10844959..	 	����3	���� DUST CAP, BOTTOM
539 10845060..	 	����3	���� DUST CAP, TOP
539 97732661..	 	����3	���� POPPET, GREASE
510 20130162..	 	����1	���� BELT, DECK



38 - Husqvarna

FUEL SYSTEM

10

5

1

3

2

4

7

9

8

6

11



Husqvarna - 39

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

FUEL SYSTEM

539 1044091..	 	����1	���� FUEL TANK, LT
539 1044102..	 	����1	���� FUEL TANK, RT
539 9769343..	 	����2	���� HCS 5/16-18 x ¾
539 9901874..	 	����2	���� LOCKWASHER 5/16

539 9906925..	 	����2	���� WASHER 5/16 STD FLT
539 9122226..	 	����6	���� CLAMP, HOSE
539 1026797..	 	����1	���� VALVE, FUEL

539 1055278..	 	����1	���� HOSE, FUEL
539 1170509..	 	����1	���� HOSE, FUEL
539 10821210..	 	����1	���� HOSE, FUEL
539 105281	��� 1	����� HOSE, FUEL 

iZ6125
539 13039311..	 	����2	���� CAP, FUEL



40 - Husqvarna

SEAT

7

5

5

4

8

1

2

21

10

9

10

12

3

11

6

5

14

16
15

18

20

19

17



Husqvarna - 41

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

539 1074751..	 	����4	���� BOLT 5/16-18 x ¾ THRD FRM
539 1032472..	 	����1	���� LANYARD, SEAT
539 1108153..	 	����1	���� CLIP, WIRE
539 1303594..	 	����1	���� SEAT BELT, RETRACTABLE
539 9907175..	 	����6	���� NUT 5/16-18 HEX NYLOC
539 9906926..	 	����2	���� WASHER 5/16 STD FLT
539 1307857..	 	����1	���� PAN, SEAT
539 1307878..	 	����1	���� LATCH, SEAT
539 1307899..	 	����2	���� PIVOT, SEAT PAN
539 13089610..	 	����4	���� BOLT 5/16-18 HEX HD
539 13089811..	 	����2	���� GRIP, VINYL

SEAT

539 97725012..	 	����1	���� SPRING
539 99020913..	 	����2	���� HCS 5/16-18 x 1
539 990582 14..	 	���1 	��� HCS 3/8-16 x 1 WHIZLK
539 990517 15..	 	���1 	��� WASHER 3/8 FLAT STD
539 976979 16..	 	���1 	��� NUT 3/8-16 HEX NYLOC
539 105039 17..	 	���2 	��� STUD, PLATE MOUNT
539 132332 18..	 	���1 	��� STANDOFF, SEAT PAN
539 976978 19..	 	���2 	��� NUT ¼-20 HEX NYLOC
539 990316 20..	 	���2 	��� RHSNB 5/16-18 x ¾
539 13220321..	 	����1	���� SEAT



42 - Husqvarna

DECALS

1

2

3

5

6

7

8

9

10

11

12

13

14

15

1617

18

4

8



Husqvarna - 43

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

539 1018811..	 	����1	���� DECAL, PROP 65
539 1033332..	 	����2	���� DECAL, MOTION CONTROL
539 1148323..	 	����1	���� DECAL, OIL TANK
539 9130104..	 	����1	���� DECAL, WARNING
539 1057435..	 	����2	���� DECAL, NO STEP
539 1057446..	 	����1	���� DECAL, DANGER, BLT
539 1057457..	 	����1	���� DECAL, BATTERY WARN
539 1057468..	 	����2	���� DECAL, SEVERING
539 1110709..	 	����1	���� DECAL, IZ4217
539 112675	��� 1	����� DECAL, IZ4819
539 111058	��� 1	����� DECAL, IZ4821
539 111064	��� 1	����� DECAL, IZ5223
539 112679	��� 1	����� DECAL, IZ6125
539 112518	��� 1	����� DECAL, IZ21

539 10728910..	 	����1	���� DECAL, SERVICE
539 11095611..	 	����1	���� DECAL, CONSOLE
539 11262012..	 	����1	���� DECAL, BELT ROUTING
539 11097313..	 	����1	���� DECAL, HEIGHT ADJ
539 11097414..	 	����1	���� DECAL, TRACKING
539 11104715..	 	����1	���� DECAL, HUSQVARNA
539 11105516..	 	����1	���� DECAL, CROWN
539 11157517..	 	����1	���� DECAL, WARNING
539 10267018..	 	����1	���� DECAL, FUEL VALVE

NOT SHOWN
539 100128	��� 1	����� DECAL, EXHAUST

DECALS



44 - Husqvarna

ROLLOVER PROTECTION SYSTEM (ROPS)
and LIGHT KIT

PROTECTION FRAME

1

2

3

4

1

4

7

5

9

7

9

6

5

8

2

3

1



Husqvarna - 45

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

539 1034331..	 	����6	���� HCS ½C x 3 ¼
539 1044112..	 	����2	���� KNOB w/STUD
539 1110363..	 	����2	���� LANYARD w/ PIN ½"
539 2001004..	 	����6	���� NUT ½-13, CTRLK
539 1078975..	 	����2	���� NUT 5/16-18, JAM
539 1115776..	 	����2	���� LIGHT w/ BRKT & HRDWARE
539 1115787..	 	����2	���� MOUNTING BRKT, LIGHT
539 1115808..	 	����1	���� LIGHT HARNESS
539 9910469..	 	����2	���� HCS 5/16-18 x 2½

NOT SHOWN
539 110966	��� 1	����� ROPS, COMPLETE 

w/ SEAT BELT
539 111026	��� 1	����� SEAT BELT
539 111579	��� 1	����� LIGHT KIT COMPLETE
539 976856	� 16	����� TIE, PLASTIC
539 111815	��� 1	����� REPLACEMENT BULB 

12V, 35 WATT 
(NOT INCLUDED IN KIT)

PROTECTION FRAME



46 - Husqvarna

Accessories

MULCH KIT

1

2 3

4

7

6

5

5

6



Husqvarna - 47

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

539 1097541..	 	����3	���� 42" MULCH BLADE, 147/8"
539 109756	��� 3	����� 48" MULCH BLADE, 16¼"
539 109757	��� 3	����� 52" MULCH BLADE, 18"
539 109755	��� 3	����� 61" MULCH BLADE, 21"
539 1107002..	 	����1	���� MULCH BAFFLE, LEFT, 42"
539 110705	��� 1	����� MULCH BAFFLE, LEFT, 48"
539 110710	��� 1	����� MULCH BAFFLE, LEFT, 52"
539 110715	��� 1	����� MULCH BAFFLE, LEFT, 61"
539 1107023..	 	����1	���� MULCH BAFFLE, RIGHT, 42"
539 110707	��� 1	����� MULCH BAFFLE, RIGHT, 48"
539 110712	��� 1	����� MULCH BAFFLE, RIGHT, 52"
539 110717	��� 1	����� MULCH BAFFLE, RIGHT, 61"

Accessories

539 1107044..	 	����1	���� MULCH CAP, 42"
539 110709	��� 1	����� MULCH CAP, 48"
539 110714.	�� 1	����� MULCH CAP, 52"
539 110719.	�� 1	����� MULCH CAP, 61"
539 9769345..	 	��12	���� HCS 5/16-18 x ¾
539 9901886..	 	��15	���� WASHER 5/16 SAE
539 9905857..	 	��12	���� NUT 5/16-18 WHIZLK

NOT SHOWN
539 111350	��� 1	����� MULCH KIT, 42"
539 111351	��� 1	����� MULCH KIT, 48"
539 111352	��� 1	����� MULCH KIT, 52"
539 111353	��� 1	����� MULCH KIT, 61"



P/N 115 142527	 12/06/08


	CHASSIS / FRAME
	iZ4217, iZ4819, iZ4821, iZ5223, iZ6125
	iZC5221, iZC5223

	ENGINE PLATE
	iZC5223, iZ4217, iZ4819, iZ4821, iZ6125
	iZC5221
	iZ5223 VAN

	STEERING
	IGNITION SYSTEM
	PARKING BRAKE
	TE MODELS
	TL MODELS

	HYDRAULIC PUMP - MOTOR
	MOWER LIFT / DECK LIFT
	WHEELS & TIRES
	42" CUTTING DECK
	48" CUTTING DECK
	52" CUTTING DECK
	COMBI DECK

	61" CUTTING DECK
	FUEL SYSTEM
	SEAT
	DECALS
	PROTECTION FRAME
	Accessories
	MULCH KIT




